TUV Rheinland Nederland B.V.

Return address: P.O box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R. Koomen

P.O. Box 13

NL - 1560 AA
KROMMENIE

The Netherlands

Report

Project number : 89202879
Report number : 89202879.01br

Received:

Prepared samples of textile floor covering, an entrance mat, marked as:
“Coral Classic 640”; TUV sample reference: MT12-36839.01.

Sampling Procedure:

The sample have all been prepared, cut out and fixed with Eurocol Eurostar 540 on a

fibre cement board by the applicant.

The test house has had no influence on the sampling procedure nor the sample
preparation. The received samples were test worthy.

Request:

Classification of burning behaviour according to EN 13501-1:2007.

Test method:
Reaction to fire (radiant panel)

Results:
See page two.

Appendix:

See page three up to and including ten.

: EN 1SO 9239-1:2010.
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TUV Rheinland Nederland B.V.
The Netherlands
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P.O. Box 337
7500 AH Enschede

Parking and delivery:
Josink Esweg 10
7545 PN Enschede

www.tuv.com/nl

T +3188 888 7888
F +31 88 888 7859

Jan.brinks@nl.tuv.com
lise.pierik@nl.tuv.com

Date
14 January, 2013

Project number
89202879

Report number
89202879.01br

Phone number client
+31 75 627 3273

Fax number client
+31 75 627 3274

Article
Coral Classic 640

Appendix
| : Flooring Radiant Panel Single
Specimen Report - 8 pages

TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (lthe
Netherlands) under number 35/2010,
daled November 17th 2010.
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TEST RESULTS 14 January, 2013
»  Radiant Panel test ISO 9239-1:2010 Project number

. 89202879
Date of testing :06.12.2012 (142) and 14.01.2013 (3+4)
Conditioning time, climate : >3 days,23+£2°Cand 505 % Report number
Description of substrate : Fibre cement board, conforming to EN 13238, 89202879.01br
Sampling procedure : By contractor. .

o i . Article
Description of cleaning used  : None. Coral Classic 640
Fixing method : Fixed by contractor with Eurocol Eurostar 540.

Test Flame CRF Peak light Smoke Page

) : ; 2110

specimen, spread attenuation production
orientation (cm) (kW/mz) (%) (%.min)

L 14.0 10.1 32.7 180

2,1 15.0 9.9 37.0 201

3,1 15.0 9.9 31.9 194

4,1 18.0 9.5 41.5 257

Mean;,_4 16.0 9.8 36.8 217

Remarks:  No flashing, transitory- or sustained tlaming observed.
All four tested specimen extinguished naturally.

CONCLUSION

According to EN 13501-1:2007 the tested sample of the aforementioned floor
covering quality Coral Classic 640 meets the requirements of Class Bq - s1,
when glued down with Eurocol Euostar 540.

Statements:
The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames
or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combipation)(s) and/or the
criteria. This report shall not be reproduced, except in full, withgut the written
approval of the testing laboratory.

Author: l Review:
Mrs. 1. Pierik /J, / Mr. J. Brinks
[ f

M) /{"
All rfg.'l.('}resen'ed. j \\\

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by pript,
photoprint, micrafilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V.

It case this report was drafied within the context of an assignment to TUV Rheinland Nederland B.V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions for Advisory, Research and
Certification assignments to TUY Rheinland Nederland B.V. and/or the relevant agreement concluded benween the
contracting parties. © 2010 TUV Rheinland Nederland B.V.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14 January, 2013

Project number
89202879

Report number
rage | 89202879.01br

Repant provdoccd with ihe tae Testhog Fectimlugy FRISol software

Article

IFlooring Radiant Panel Single Specimen Report Coral Classic 640
Standard FEN IS0 9239-5:2002 :I:z%e
Laboratory $ TUV Rheinland Nederland B.V,
Sponsor : Forbo - 89202879 - Coral Classic divers gelijmd - IPK
Date of lest 1 Dee, 06 2012
Speeimen deseription : MT12-36839.02 - 640 CMD
Tesl name 12040 CMD
File name L DAFRPFILESV 2 120004.0C8V
Test number in series 14

Flux calibration file name CAFRPSOFNCALIBFLX 12013.0SV

Thickness (mm)

Density (kg/m?)

Test duration ¢ 12 minutes 19 scconds (739 s)
Substrate used? :Yes

Substrate : Calcium silicate

Fixing method : udhesive

Conditioned? tYes

Conditioning temp. (°C) ;23

Conditioning RI1 (%) 150

Test Results

Time to ignition : 2 minules 01 seconds (121 s)
Time 1o lameout 12 minutes 17 seconds (737 5)
Extent of burning (mm) 1 140

Criticul Nux at extinguishment (KW/m?) 21006

HE-10 (kW/m?) L1006

HE-20 (kW/m?) 2>= 109

HE-30 (kW/m?) 1= |00

Flame spread at 10 minutes (mm) : 140

Flame spread at 20 minutes (mim) |

Flame spread at 30 minutes (mm) t-l

Peak Hght attenuation (%) : 32,65

Time o peak light attenuation : O minutes 52 seconds (412 )
Total integrated smoke (%.min) 17906

Potential classification t A2(I/B(N)

Smoke produetion classifieation sl

Thiese eesulis retute unly 1 the behaviour of the specimens of the product under the panticular canditions of the tesi: they
aze mol intended tn be the sole criterion for ussessing the potential fire hasand of (e product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14 January, 2013
Project number
89202879
Report number

Kepont produced witk the Free Testng Techackgy FRISSof sofiware PrRe 2 89202879.01br
Article
Smoke Graph Coral Classic 640
100
Page
5 4/10
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Testname ;2 - 640 CMD
File name  : DAFRPFILES\I2120004.C5V

Rake Results
Pasition mm) Time (s) Flux (EWm) (sh (M) Positinn {mm) Time () Fiux (kW/mé) Qsh (MI/m?)
i 209 112 2808 510 . 16 .
110 Asd 10,4 3763 560 . 3.0 -
164} DR . [ . 25 -
2i0 - 9.0 . 660 - 21
268 s 5.0 . 70 - 1.8
310 - 7.1 - o1 - 1.5
Aot - 0.0 - 810 - 1.3
410 . 5.1 - K61 1.2
46l - 4.2 - a1 1.1
Comments

Specimen extinguished naturally,

These results tedate unly 1o the bebaviour of [he specimens of the product under the particular conditions of the 1 sl; they
ste rotintended o be the sole criterion for nsse ssing the potential fire hazand of the produet in nse.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Mepmat prodoced with the Pire Fostiag Toeh wlopy FIRFSol software

Flooring Radiant Panel Sin gle Specimen Report

Standard
Luboratory
Sponsur
Date of test

Specimen description
lest nimue
File name
Test number in series

Flux calibration file name

Thickness (1nm)
Density (kg/m'y

Test duration

Substrale used?
Substrate

Fixing method
Conditioned?
Canditioning temp. (°C)
Conditioning RI (%)

Test Results

Time to igaition
Time (o Mameom
Extent of burning (mm)

i “’.‘3’ 1SO 92349-1:2(H)2
STUV Rheinlund Nederland BV,

 Forbo - 89202879 - Corul Classic divers gelijmd - [PK

s Dec. 06 2012

EMT12-36839.01 - 640 MDD

! Preeuy
CDAFRPEILES 121 20003.C8V
4

SCAFRPSOFDCALIBWLX 12013.08V

S 12 mimites 27 seconds (747 )
s Yex

L Caleium silicate

s adhesive

:Yes

2%

250

2 minules 02 seconds (122 %)
S22 minutes 04 seconds (724 5)
B R

Critical Huox at extinguishment (kW/m?) 1903

HIF-H) (kW/ ')
HE-20 (KWim?)

10,93
>= 109

HIE-30 (kW/m?)

Fliame spread at 10 minutes (mm)
Flame sprewd at 20 minutes ()
Flame spread ac 30 minutes (imm)
Peak light attenuation ()

Fime 1o peak light :atenuation
Fotal integrated smoke (“c.min)

Patentianl chssification
Smoke production classilication

= (Y

2150

HEY |

!

:37.01

Smnutes 05 seeonds (425 5)
1 20058

F A2(M/BN)

15l

Phese results relate only 1o the behayiour of the specimens uf the prodect under the pacicutar conditions of 1he test: they
are it anicinded 1o be the sole eriterion fur assessing the potentiol lire hazsed of the product i use.

Page 1
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Report number
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Article
Coral Classic 640
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14 January, 2013

Project number
89202879

Report number
Repot paeshesd with e ire Teating Tesheology FRESON sofio jre Juge 2 8920287901 br

Article

Stk Genply Coral Classic 640

100

Page
6/10
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Time (min)

Test name ; i’ et - #1
File name  : DAFRPFILESY 21 20003.08 Y

Rake Results

Position (nun) Fime (s) Flus (KWan') Osb (M2 Position (mm) Time (5) Fluy (WW/nY Osh (M)

] 20 112 2,508 510 - 36 -
1o 112 1.4 EX{RFS S6i) - an
160 . VRS : ] - 2.5
214 . LAl . 0ol - 21
260 - bR ) 7l 1.8
i . 7.1 - 760 . 1.5
360 . 6.4 - 10 . 1.3
1 - 5.1 - 560 1.2
44) : €3 - 910 I.1

Cuominents

Specimen extinguished natorally,

Thest tesulis selate only 1o the bebayione of the specumens ol the produst usdes the particolar conditinms of the fest: they
e st inteaded 10 he the swle eriteron for asszssing the patential fire hazand of the product in use,




APPENDIX I: Flooring Radiant Panel Single Specimen Report

Ryt presloced with 1he Fie Testng Techmology FRFSol seliwae

peee 1

Flooring Radiant Panel Single Specimen Report

Standard
Laburatory
Sponsor
Dale of test

Specimen description
Test niume
[ile nume
Test number in series 12

FFlux calibration file nume

Thickness (mm)

D ENISO 9239-1:2002

1 TUV Rheinland Nederland 3.V,

: Forbo Flooring - Coral Clussic 640 MD - 89202879 -IPK
cJan. 14 2013

tMTI2-36839.01
$6d0MD -1
: DAFRPFILESY3010003.C8Y

: CAFRPSOFNCALIBWLX 1300L.CSV

2 12 minutes 41 seconds (761 s)

Density (kg/mY) ;

Test duration

Substrute used? tYus

Subslrate : Calcium silicate
IFixing method : adhesive
Conditioned? DYes
Conditioning temp. (°C) 123
Conditioning R11 (%) 50

Test Resulls

Time o ignition

Time to flameout

Lixtent of burning (mm)

Critical flux at extinguishment (KW/m?)
HE- 10 (kW/m?)

HE-200 (kW/m*)

HIF-30 (kW/m?)

Flame spread at 10 minutes {(mm)
Flame spread i 20 minutes (mm)
FFlame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light atlenuution
Total integrated smaoke (6.min)
Potential classification

Smoke production classification

1 2 minutes 02 sceonds (122 5)
¢ 12 minutes 38 scconds (758 s)

: 150

19.93

2 10.19
cr= 104
»= 109
;130

] |
-1
1 31.89

: 9 minutes 14 scconds (554 )
;194,24

A2/

1 sl

[rese resulls relete only @ the belaviour of the specimens of the preduct under the patticular conditions ul ihe 1est; they
are aot intended 10 be the sole eriterion for assessing the potential lire hazard of (e product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report o i, O
Project number
89202879

Repon prodisced vothi ihe Fice Testimg Tecknalogy FRPSa) software page 2
Report number ,
; “ 89202879.01br
Smoke Graph
100 Article
Coral Classic 640

o
E=1

Page
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Transmission/Attenuation (%)
o kS
=3 =

™ *EWW'AW*M\
ko

0.0 25 5.0 7.5 10.0 12.5 15.0
Time (min)

Test name 640 MD -1
File name  : DAFRPFILESV3010003,CSY

Rake Results

Pasition (mm) "l'ime (s) Flux (AWm?) Osh (MIm?®) Position (mm) Time {s) Flux (KW/m?) Qsb (M)/m?)

60 324 11.2 3.385 510 - as .

110 S08 104 4,976 s60 - 30 -

1641 - 9.8 - 610 - 25 . ‘
210 - 9.0 . 661 2.1 |
260 - 8.0 . 710 1.8

310 . 740 . 60 : L5 |
360D = 6.0 : 510 . 1.3

410 - 5.2 . 860 . 1.2

) - 4.3 - 910 1.1 -

Commients

Specimen extinguished naturally.

These results relate only 1o the behaviour of the specimens of the product under the particulsa conditions of the test; they
are ot intended o be the sole crilerion or pssessing the polential fire bazard of the product in use.
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Repat praduned wah the bire Testing Tockoodogy FRESofl solwaie

page 1

Flooring Radiant Panel Single Specimen Report

Standard
Luboralory
Sponsor
Date ol test

Specimen description
Test nume
File npme
Test number in series

IFlux calibration file name

Phickness (inm)
Density (kg/m')

Test duration

Substritte used?
Substrate

Fixing method
Conditioned?
Conditioning, temp. (°C)
Conditioning RH (%)

Test Results

Time (o ignilion
Time 1o Mameout

: EN 150 9239-1:2002

: TUV Rheinland Nederland B.V,

: Forbo Flooring - Coral Classic 640 MD - 89202879 -1PK
tJan. 14 2013

T MTI2-36839.01

64 MD -2

L DAFRPEILESVIZ010004.CSY
i

T CAFRPSOFNCALIB\FLX13001L.CSY

¢ 14 minutes [0 seconds (850 s)
s Yes

: Caleium silicate

: adhesive

:Yes

123

LS50

: 2 minules 02 scconds (122 5)
: 14 minutes 08 scconds (848 s)

Extent of burmng (mm) 2180
Critical fMlux al extinguishinent (KW/m?) 1949

HE-10 (kW/An') 19,93

HEF-20 (kW/m?) 1= 109
HE-30 (AW/m?) (>= 109
IFlame spread at 10 minutes (mn) 1150

Flame spread a1 20 minutes (mm) i-1

Flame spread at 30 minutes (mm) -l

Peak light attenuation (%) c 4145

Time (o peak light attenuation : Y minutes 40 scconds (580 8)
Total integrated smoke (e.min) 1 257,24
Patential classification : AZ(M/B()
Smuoke production classification |

These gesults rehaie only 1o the behaviour of the specimens of the product under the particular conditions of the lest; they
are rol interded 1o be the sole coiterion for assessmg the putential Bire bazard ol ihe product mose.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14 January, 2013

Project number
89202879

Repont prodoced witk 1be Fiee Testieg Technokgy FRPSaf softwvane Toge 2
Report number
89202879.01br
Smoke Graph
100 Article
Coral Classic 640
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Time (min)

Test name . 640 MD -2
FFile name  : DAFRPEFILES\I3010004.CSY

Rake Results

Position {mm) Time (5) Flux (kW/m?) Osh (MI/m?) Position (mm) Time (8) Flux (KWim?#) Qsh (MJ/m?)

o 7 112 s 510 - A5 =
1o 161 0.4 1513 560 . a0 -
160 630 2.8 5918 610 . 2.5 -
210 - 9.0 - (] . 2.1 .
2640 - B0 . 710 1.8 -
am - 7.0 . 60 1.5

an - 6.0 - s10 - i3

410 - 5.2 - ROt - 12 -
A60) - 4.3 - 91U 1.1 -

Comments

Specimen extinguished naturally.

These resulls relate only to the behaviout of the speciniens of the preduct under the particular conditions of the lest; they
are ol imtended to lie the sole criterion Tor assessing the potential fire hazaid of the product in use.



